
Prepared for: City of Corpus Christi

Prepared by: Stantec Consutling Services Inc. in association with 
LNV, Inc. – Bath Engineering – CR&G – Kailo Communications Sudio – TischlerBise

November 2016

City of Corpus Christi 
Wastewater Management Plan





Table of Contents November 2016

Table of Contents
Executive Summary . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Recommendation  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
[...]
The overall objective of this project is to determine the optimal long-range wastewater treatment plant, consolidation and 
trunk sewer pumping scenario. The optimal strategy will support treatment plant environmental compliance while remaining 
sensitive to the impact to rate payers from recommended improvements. After determining the optimal strategy, the City wishes 
to develop an improvements implementation plan elaborating logical project limits for procurement, project sequencing, and 
overall program schedule and budgets for each element.

The project plan was developed under three phases as follows:

• Phase 1 – Develop an optimal wastewater configuration scenario
• Phase 2 – Develop an implementation phasing plan
• Phase 3 – Develop an implementation programming schedule

Our general approach to the wastewater management plan development  included:

• Confirm what drives capital and operating and maintenance costs – Sustaining capital requirements needs were 
identified for each of the six (6) existing wastewater treatment plants (WWTPs). Those factors that will drive future 
capital expenditure were also identified. Current operating and maintenance (O&M) costs were benchmarked 
against other comparable facilities and opportunities to optimize existing costs were identified. 

• Confirm anticipated costs and associated user rates for the status quo alternative – All of the options considered for 
this study were compared against the alternative of continuation of the existing six-plant system. The project team 
confirmed the city’s current upgrading and expansion plans for the six existing plants. Operational improvements 
were also identified so that each option considered could be compared against the upgraded, expanded, and optimized 
six-plant system.

• Determine the best recapitalization and consolidation plan that balances cost and technical requirements – An 
extensive stakeholder engagement plan was conducted to assist in identifying non-financial factors important to the 
overall plan development. A pre-screening analysis that considered financial, social, environmental and technical 
factors was used to short-list the best options.

• Develop a plan that allows for adjustments to the overall implementation – It is critically important to develop a 
plan that is flexible enough to account for potential market, regulatory, and technology changes. The pre-screening 
analysis favored long term servicing options that support flexible implementation. 

• Develop a CIP and list of contracting packages – Contracting packages that support a cost-e�ective solution and 
provide the best value to the City and rate payers were identified.

• Identify risk factors associated with implementation – Every project involves some degree of risk. The key project 
risks, probability of their occurrence, and consequences of a specific risk being realized were identified. A risk 
management plan was then developed to address identified risks.

• Identify the best project delivery approach and plan for each contracting package – The party best able to manage 
potential project risks was identified in consultation with the City, and the best project delivery approach for each 
contracting package was determined.

• Develop a cash flow plan and schedule – The results of the study were summarized into a cash flow plan and 
associated schedule.



9 Optimal Wastewater Treatment Con�guration November 2016

1.1. Current Wastewater System Con�gurations and Operations
1.1.1 Existing System Con�guration and Operations
The City of Corpus Christi presently owns and operates six (6) wastewater treatment facilities.  Four of the plants (Allison 
WWTP, New Broadway WWTP, Oso WRP, and Greenwood WWTP) are located in the main part of the city, one (Laguna 
Madre WWTP) is located on and services the Flour Blu� area, and one (Whitecap WWTP) is located on Padre Island.  The 
service area for each of the existing six plants is presented here in Figure 1-1.

Figure 1-1 Service Area Boundary of Six Existing Wastewater Treatment Plants

The plants vary in age from the original construction in the 1940s and 1950s to the recently constructed New Broadway 
WWTP.  

The wastewater collection system is extensive and consists of 1,243 miles of sanitary sewer, 100 pumping stations, and 
100 miles of force main.

A brief description of each of the six wastewater treatment plants is provide in the text that follows.



November 2016 Optimal Wastewater Treatment Con�guration 10

1.1.1.1 Allison WWTP
The Allison WWTP is a 5 million gallon per day (MGD) 
activated sludge facility that is currently being operated 
in “contact stabilization” mode. Originally constructed in 
1966 as a 2 MGD facility, the Allison WWTP was expanded 
in 1984 to its current capacity and modified to allow for 
wastewater treatment to be accomplished in either the 
“contact stabilization” or “complete mix” mode. An annotated 
aerial photograph of the existing Allison WWTP is shown in 
Figure 1-2.

Figure 1-2 Aerial Photo of Existing Allison WWTP

The liquid treatment unit processes of the Allison WWTP 
include screening, grit removal, complete mix activated 
sludge process, secondary clarification, filtration, 
disinfection, sludge stabilization and sludge dewatering.

Raw wastewater enters the plant through a gravity 
collection system and the force main from the Sharpsburg 
Lift Station and is then pumped by the Plant Lift Station 
to the new Mechanical Bar Screen Facility where debris 
is screened from the flow.   The wastewater continues by 
gravity to the adjacent Grit Removal Unit where grit is 
separated from the flow before it is split between the East 
and West Aeration Basins. 

The activated sludge treatment process consists of nine 
aeration basins.  The aeration basins are separated into the 
east and west plants.   The east plant is from the original 1966 
construction and consists of six aeration basins and the west 
plant was constructed in 1984 and consists of three aeration 
basins.  There are four centrifugal blowers located in the 
Blower Building that are used to supply air to the east and west 
aeration basins, east aeration airlift, west aeration airlift, pre-
thickener airlift pumps, and aerobic digesters 1 thru 4.

Mixed liquor from the Aeration Basins flow to the two Final 
Clarifiers where solids are allowed to settle out and the 
clear water (e¨uent) flows over the weirs to the Automatic 
Backwash Filter.  Return Activated Sludge (RAS) pumps 
recirculate the solids to the head of the Aeration Basins to 

mix with the incoming raw wastewater.

The Automatic Backwash Filters provide additional solids 
removal from the e¨uent before it is dosed with liquid 
Sodium Hypochlorite for disinfection in the Chlorine Contact 
Chamber.  At the end of this chamber the e¨uent is dosed with 
Sodium Bisulfite to remove the chlorine in the water.

Solids are removed from the system, concentrated in 
the thickeners and stabilized in the Aerobic Digesters 
prior to dewatering on the two belt presses in the Sludge 
Dewatering Building. The existing Sludge Drying Beds 
provide a location for dewatering other material collected 
at the plant. Dried solids are transported to the City’s 
landfill for disposal.

Treated e¨uent from the Allison WWTP is permitted by 
the TCEQ to be discharged from two separate outfalls.  
Outfall 001 is the original discharge method through two 
parallel 24-inch diameter pipes leading from the plant 
site, north to the Nueces River.  Treated e¨uent can also 
be pumped to Outfall 002, known as the E¨uent Diversion 
Demonstration Project, located across the Nueces River 
from the plant. Discharge from Outfall 002 is into South 
Lake in the west end of Nueces Bay.  

The existing e¨uent discharge permit for the Allison WWTP 
was issued January 12, 2015 and expires on May 1, 2018.  The 
current permit limits are summarized here in Table 1-1.

Table 1-1 Permit Limits for Existing Allison WWTP

E�uent Characteristic Daily Average

Outfall No. 001 – Nueces River Tidal

Flow 5 MGD (peak 2-hour flow = 
15 MGD)

BOD5
20 mg/L (weekly – 30 
mg/L, max – 45 mg/L)

Total Suspended Solids 
(TSS)

20 mg/L (weekly – 30 
mg/L, max. – 45 mg/L)

Ammonia – Nitrogen 12 mg/L (weekly-18 mg/L, 
max. – 24 mg/L)

Enterococci  35 MPN/100 mL (max. – 
104 MPN/100 mL)

Outfall No. 002 – Nueces to South Lake

Flow 2 MGD (peak 2-hour flow = 
4 MGD)

BOD5
20 mg/L (weekly – 30 
mg/L, max – 45 mg/L)

Total Suspended Solids 
(TSS)

20 mg/L (weekly – 30 
mg/L, max. – 45 mg/L)

Ammonia – Nitrogen 4 mg/L (weekly- 6 mg/L, 
max. – 10 mg/L)

Enterococci  35 MPN/100 mL (max. – 
104 MPN/100 mL)



11 Optimal Wastewater Treatment Con�guration November 2016

1.1.1.2 Broadway WWTP
The Broadway WWTP is an 8 MGD activated sludge 
facility that was constructed between 2010 and 2013 to 
replace the original Broadway WWTP constructed in 1938 
and subsequently upgraded in 1940, 1950, 1954, and 1980. 
An aerial photo of the existing Broadway WWTP is shown 
in Figure 1-3..    

Figure 1-3 Aerial Photo of Existing Broadway WWTP

The new Broadway WWTP consists of influent pumping, 
screening, grit removal, three aeration basins, two secondary 
clarifiers, and UV disinfection.  The new Broadway WWTP is 
the only existing facility that accepts hauled waste.  The plant 
discharges treated e¨uent to the Corpus Christi inner harbor.

The existing e¨uent discharge permit for the new 
Broadway WWTP was issued December 10, 2013 and 
expired on June 1, 2016.  The City is currently negotiating a 
permit renewal with TCEQ.  The current permit limits are 
summarized here in Table 1-2. Note that the peak 2-hour 
capacity has been planned and permitted for 40 MGD but to 
date has only been built at 20 MGD.

Table 1-2 Permit Limits for New Broadway WWTP

E�uent Characteristic Daily Average

Discharge – Corpus Christi Inner Harbor

Flow 8 MGD (peak 2-hour flow = 
40 MGD)

BOD5
20 mg/L (weekly – 30 
mg/L, max – 45 mg/L)

Total Suspended Solids 
(TSS)

20 mg/L (weekly – 30 
mg/L, max. – 45 mg/L)

Total Copper 0.0241 mg/L (max. – 0.051 
mg/L)

Enterococci 35 MPN/100 mL (max. – 
104 MPN/100 mL)

1.1.1.3  Greenwood WWTP
The Greenwood WWTP is an 8 MGD activated sludge 
facility that currently operates in the “complete mix” 
mode. Constructed in 1957, the Greenwood WWTP, was 
originally known as the Westside WWTP and operated as 
a trickling filter plant with anaerobic digestion. Since then 
the Greenwood WWTP underwent two major expansions. 
The first in 1990 increased the plant’s capacity to 6 MGD 
and converted the contact stabilization. The second 
expansion occurred in 1998, which further increased the 
plant’s capacity to 8 MGD and converted the wastewater 
treatment process from the “contact stabilization” mode to 
the “complete mix” mode. An annotated aerial photo of the 
existing Greenwood WWTP is shown in Figure 1-4.

Figure 1-4 Aerial Photo of Existing Greenwood 
WWTP

The liquid treatment unit processes of the Greenwood 
WWTP include screening, grit removal, complete 
mix activated sludge process, secondary clarification, 
disinfection, sludge stabilization and sludge dewatering.

All raw wastewater flow enters the plant through the gravity 
collection system and is then pumped by the Plant Lift 
Station to the Influent Structure where debris is removed by 
the mechanical bar screens and grit is separated in the grit 
chambers.  A Parshall flume and flow meter measure and 
record the influent flow stream. Splitter Box No. 1 on the end 
of this structure divides the flow to the four Primary Clarifiers. 

A portion of the solids settle out in the primary clarifiers 
and they are pumped to the thickener.    The remaining raw 
wastewater overflows the clarifier weirs and continues on 
to Splitter Box No. 2.

Splitter Box No. 2 is used to mix the raw wastewater from 
the Primary Clarifiers with the Return Activated Sludge 
(RAS) from the Final Clarifiers and then divides it to each 
end of the Aeration Basins. The activated sludge treatment 
process consists of five aeration basins.    There are four 
centrifugal blowers located in the Blower Building that are 



November 2016 Optimal Wastewater Treatment Con�guration 12

used to supply air to the Aeration Basins and various airlift 
pumps and aerated structures.

Mixed liquor from the Aeration Basins flow to the two Final 
Clarifiers where solids are allowed to settle out and the 
clear water (e¨uent) flows over the weirs to the E¨uent 
Screening Facility. RAS pumps recirculate the solids 
to Splitter Box No. 2 to mix with the raw wastewater.   A 
portion of the settled solids is removed as Waste Activated 
Sludge (WAS) and is pumped to the thickener.

The E¨uent Screening Facility removes any remaining 
larger solids from the e¨uent before it travels through the 
Ultraviolet (UV) Disinfection Unit.  The e¨uent is dosed with 
ultraviolet light in the UV Disinfection Unit to kill pathogens 
and provide disinfection of the e¨uent prior to discharge.

A Parshall flume and flow meter measure and record the 
e¨uent prior to discharge at the E¨uent Structure.  This 
structure also contains the non-potable water pumps that 
pump the treated e¨uent into the plant non-potable water 
distribution system for use around the plant site.

An E¨uent Pump Station is located adjacent to the E¨uent 
Structure and pumps water for o�-site e¨uent reuse. 

Primary solids from the four primary clarifiers, as well as 
Waste Activated Sludge (WAS) from the secondary clarifiers 
are pumped to the Dissolved Air Floatation (DAF) Thickener 
for additional thickening. The supernatant from the DAF is 
either transported back to the lift station at the headworks 
of the plant or is re-circulated through the DAF following 
air-injection. From the DAF, the sludge goes through the 
Digester Pump Building and is pumped into one of two 
primary anaerobic digesters: Primary Digester No. 2 and 
Primary Digester No. 3, which are filled alternately.  The 
sludge in the primary digesters is recirculated through 
the sludge heaters in the Digester Pump Building. These 
heaters are operated as necessary (mostly in the winter 
months when the ambient temperatures are low) to maintain 
optimal temperatures for anaerobic digestion.  

The sludge is then pumped through the Digester No. 1 
Pump House into Primary Digester No. 1 where further 
anaerobic digestion occurs. Under designed operating 
conditions Primary Digester No. 1 is filled from the bottom 
and the sludge is mixed periodically through recirculation. 
The sludge then gravity feeds into the Secondary Digester 
for final digestion. In the Secondary Digester the sludge is 
also periodically recirculated while decanting supernatant 
from the sludge. This supernatant is transported back to 
the Influent Lift Station through a 10-inch drain line. 

From the Secondary Digester, the sludge is pumped into 
the Sludge Dewatering Building and fed into one of the two 
belt filter presses. The filtrate from the belt filter presses 
is transported back to the Influent Lift Station through 
the same 10-inch drain line conveying the supernatant 
from the secondary digester. Even though the plant has the 

ability to utilize two belt filter presses, only one is used at a 
time because the 10-inch drain line tends to overflow. The 
dewatered solids from the belt filter presses are transferred 
to containers and transported o�-site for disposal. The 
plant has sludge drying beds, but these are not routinely in 
use for dewatering sludge. The beds are occasionally used 
if the belt filter presses are down or if a greater volume of 
solids needs to be wasted from the plant.

Biogas is collected from all four digesters.  The biogas from 
Primary Digester No. 2 and No. 3 is collected and is either 
re-injected into the respective digesters, transported to the 
Digester Pump Building to be combusted in the heaters, or 
is sent to the facility Waste Gas Burner (Flare).  The heaters 
utilize the biogas and supplemental natural gas to heat the 
undigested sludge to improve the e±ciency of the anaerobic 
digestion process.  The biogas produced from Primary 
Digester No. 1 and the Secondary Digester is collected and 
flows to the Digester Pump Building to also be used by the 
sludge heaters.  Excess biogas not utilized by the sludge 
heaters is combusted through the Waste Gas Burner (Flare).

The existing e¨uent discharge permit for the Greenwood 
WWTP was issued March 24, 2014 and expires on June 1, 
2017.  The current permit limits are summarized here in 
Table 1-3.

Table 1-3 Permit Limits for Greenwood WWTP

E�uent Characteristic Daily Average

Discharge – La Volla Creek (thence to Oso Creek and 
thence to Oso Bay in Segment No. 2485)

Flow 8 MGD (peak 2-hour flow = 
24 MGD)

BOD5
10 mg/L (weekly – 15 mg/L, 
max – 25 mg/L)

Total Suspended Solids 
(TSS)

15 mg/L (weekly – 25 mg/L, 
max. – 45 mg/L)

Total Copper 0.013 mg/L (max. – 0.027 
mg/L)

Ammonia-Nitrogen 3 mg/L (weekly- 6 mg/L, 
max. – 10 mg/L)

Enterococci 35 MPN/100 mL (max. – 
104 MPN/100 mL)

Dissolved Oxygen 4 mg/L minimum

1.1.1.4  Laguna Madre WWTP
The Laguna Madre Wastewater Treatment Plant is a 3.0 
MGD activated sludge facility that is currently operated 
in the extended aeration mode.  The plant was originally 
constructed in 1971 to serve the Flour Blu� area of Corpus 
Christi, and was expanded in 1986 to meet projected 
population demand.  The Laguna Madre Plant has the 
ability to be operated in either extended aeration or contact 
stabilization mode.  An annotated aerial photo of the existing 
Laguna Madre WWTP is presented here as Figure 1-5. 



13 Optimal Wastewater Treatment Con�guration November 2016

Figure 1-5 Aerial Photo of Existing Laguna Madre 
WWTP

The existing plant process consists of an influent lift station, 
headworks (including manual bar screen and grit removal 
facility), aeration basins, secondary clarifiers, return 
activated sludge (RAS) pumps, chlorine contact chamber, 
chlorination and dechlorination equipment, e¨uent pump 
station, sludge pre-thickener, aerobic sludge digestion, sludge 
holding tank, and belt filter press.  The plant has sludge 
drying beds which are not used at the present time, but are 
used when the belt press is taken o¨ine for maintenance.

Raw sewage flows into the influent lift station where the 
sewage is pumped to the headworks. Flow from the influent 
lift station is combined with raw sewage flows from the 
Jester Street lift station and the Laguna Shores lift station 
which enter the plant directly at the headworks.  The 
combined flows pass through a manual bar screen into a 
grit chamber where grit and debris settle and are removed 
by air lift pump and grit screw conveyor.  The wastewater 
then flows into the aeration basin where it is mixed with 
the RAS from both clarifiers.   The mixed liquor then flows 
through a series of three aeration basins, where air is added 
to the mixed liquor using fine bubble di�users.  The aerated 
mixed liquor then flows over a straight weir, into a splitter 
box that splits the flow between the two clarifiers via two 
sluice gates.  In the clarifiers, the mixed liquor is stilled to 
allow solids to settle.  Solids are collected in the center cone 
and flows by gravity to the RAS station, where it is either 
sent back to the aeration chambers as RAS or it is wasted as 
sludge.  The clarified e¨uent is collected through a system 
of overflow weirs and then flows, by gravity, to the chemical 
injection boxes where it is disinfected with a solution of 
sodium hypochlorite (hypochlorite).  The e¨uent then 
flows by gravity into the chlorine contact chamber over an 
aeration weir and then through a v-notch weir where the 
chlorinated e¨uent is dechlorinated  using a solution of 
sodium bisulfite.  The flow rate of the dechlorinated e¨uent 
is measured by a Parshall flume.  After passing through 
the Parshall flume, the e¨uent moves into a diversion box 
where the e¨uent can either be discharged by gravity to 
the primary outfall, (the Laguna Madre) or diverted to the 

e¨uent lift station where it is pumped o� site for reuse.

The plant is set up in such a way that sludge may be 
wasted from the center aeration basin, the clarifiers, or 
both.  Sludge and scum from the center aeration basin are 
gravity fed to the pre-thickener and then pumped into the 
aerobic digesters where air is added to the sludge using 
coarse bubble di�users and then flows to the concentrator 
(sludge thickener). The RAS pumps transfer the sludge 
from the clarifiers to either the aeration basin (as return) 
or digesters (as waste). The wasted sludge from the 
concentrator is pumped to a small sludge holding tank, and 
then pumped to a larger sludge holding tank and finally 
dewatered using a belt filter press. While the plant has 
drying beds, they are currently not being used.  If the sludge 
drying beds are needed the sludge would be pumped from 
the small sludge holding tank to the drying beds.   

If the plant is operated in contact stabilization mode, 
wastewater from the headworks would be directed into 
the last aeration chamber and the return sludge from the 
clarifiers would be directed to the first aeration chamber.  
The return sludge would be aerated and stabilized before 
combining with the untreated wastewater in the last 
chamber.  Once the mixed liquor passes over the straight 
weir into the splitter box, flow moves through the plant as 
described above.

Compressed air is supplied to the processes through a 
series of five (5) blowers.  The three (3) newer blowers 
provide air to the grit chamber, the sludge holding tank 
near the belt filter press, and the aeration basin.  The two 
(2) older blowers provide air to the sludge digesters.  

The hypochlorite and the bisulfite are stored in above-
ground tanks inside of a containment area.  The plant is 
designed to use chemical feed pumps paced o� the e¨uent 
flow meter to inject these solutions into the process.

The existing e¨uent discharge permit for the Laguna 
Madre WWTP was issued August 6, 2015 and expires on 
April 1, 2020.    The current permit limits are summarized 
here in Table 1-4.



November 2016 Optimal Wastewater Treatment Con�guration 14

Table 1-4 Permit Limits for Laguna Madre WWTP

E�uent Characteristic Daily Average

Discharge – Laguna Madre

Flow 3 MGD (peak 2-hour flow = 
9 MGD)

BOD5
20 mg/L (weekly – 30 
mg/L, max – 45 mg/L)

Total Suspended Solids 
(TSS)

20 mg/L (weekly – 30 
mg/L, max. – 45 mg/L)

Enterococci 35 MPN/100 mL (max. – 
104 MPN/100 mL)

1.1.1.5  Oso WRP
The Oso Water Reclamation Plant (WRP) has  a capacity 
of 16.2 MGD making it  the largest of the six wastewater 
treatment plants in the City of Corpus Christi.  The plant 
serves approximately 50% of the City’s population located 
on the City’s south side .  The original Oso WRP was 
constructed in 1941 and has undergone several expansion 
projects with the most recent upgrade taking place in 1982.  
The existing treatment plant is operated as a conventional 
activated sludge facility with aerobic digestion and without 
primary clarification. An annotated aerial photo of the 
existing Oso WRP is presented here as Figure 1-6. 

Figure 1-6 Aerial Photo of Existing Oso WRP

The Oso WRP is configured as two parallel trains; each rated 
at 8.1 MGD average daily flow.  Although the original contact 
stabilization configuration was recently modified and 
improved with the addition of breakpoint chlorination and 
step feed pumps, the process was not originally intended, nor 
is it operationally e±cient at removing ammonia.

Influent is delivered to the Oso WRP by two in-plant lift 
stations and a remote lift station (Williams Lift Station), 
all of which discharge at the plant’s headworks facility.  The 
existing headworks includes two coarse bar screens (1-inch 
spacing), and an aerated grit tank which has been out of 
service for many years.  The screenings drop to a conveyor 
where they discharge into a screenings box for disposal.

Screened influent is introduced into the aeration basins 
(contact basins) where it is “contacted” with a high 
concentration of activated sludge.  The microorganisms 
rapidly absorb BOD, as they have been without an external 
carbon source while passing through the re-aeration basins 
(stabilization basins).

Flow from the aeration basins is directed to the 
rectangular secondary clarifiers, where activated sludge 
settles, separating it from the e¨uent.  Activated sludge 
is then returned to the re-aeration basins, and the e¨uent 
proceeds to the chlorine contact basins for disinfection.  
The e¨uent from the two trains is fed to a common 
junction box where it is then dechlorinated and proceeds to 
the permitted outfall in Oso Bay.

Return activated sludge (RAS) is delivered to the re-
aeration basins where oxygen from additional aeration 
promotes metabolism of absorbed BOD.  Waste activated 
sludge (WAS) is pumped to the end of the first pass of the 
re-aeration basins and is delivered to the aerobic digesters 
(four in series).  Digested sludge is piped from Digester 1 to 
the recently constructed belt press building.  The sludge is 
mixed with polymer, pressed in one of four filter presses, 
and then stored in a container until it is trucked to landfill 
for disposal.

The existing e¨uent discharge permit for the Oso WRP 
was issued April 29, 2011 and expired on June 1, 2014.  
The City submitted a permit renewal and amendment 
application to TCEQ, on December 3, 2013.  The permit 
application has been declared administratively complete 
and is currently under review. The current and proposed 
permit limits are summarized here in Table 1-5.

Table 1-5 Permit Limits for Oso WRP

E�uent Characteristic Daily Average

Discharge – Oso Bay

Flow 16.2 MGD (peak 2-hour 
flow = 98 MGD)

CBOD5
20 mg/L (weekly – 30 
mg/L, max – 45 mg/L)

Total Suspended Solids 
(TSS)

20 mg/L (weekly – 30 
mg/L, max. – 45 mg/L)

Ammonia-Nitrogen 4 mg/L (weekly- 6 mg/L, 
max. – 10 mg/L)

Chlorine Residual 0.1 mg/L (maximum)
Minimum Dissolved 
Oxygen 5 mg/L

Enterococci 35 MPN/100 mL (max. – 89 
MPN/100 mL)



15 Optimal Wastewater Treatment Con�guration November 2016

1.1.1.6  Whitecap WWTP
The Whitecap WWTP is a 2.5 MGD activated sludge 
treatment plant that  was constructed in 1974 and serves 
the Padre Island portion of the City of Corpus Christi.    An 
annotated aerial photo of the existing Whitecap WWTP is 
presented here as Figure 1-7. 

Figure 1-7 Aerial Photo of Existing Whitecap WWTP

Raw influent enters the plant at the Bar Screen Building/
Headworks.  This structure houses one climber screen 
with approximately 3/4-inch bar spacing.  Large solids 
are removed by the screen and carried to a small roll-o� 
container by a belt conveyor.  The screened wastewater 
flows to the Influent Lift Station which is configured as a 
wet-pit/dry-pit pump station.  Screened influent is pumped 
to the Aeration Basin Distribution Structure equipped with 
gates and weirs to control flows to the Aeration Basins.

The mixed liquor, a combination of raw sewage and 
RAS, is then split between two Aeration Basins with 
fine-bubble, membrane di�users.  After aeration, the 
Secondary Distribution Structure directs flow to one or 
both Secondary Clarifiers.  Clear water from Clarifiers 1 
and 2 flows over v-notch weirs and is disinfected in the 
Ultraviolet (UV) Disinfection Basin.  Treated e¨uent is 
discharged into a saltwater channel connecting Corpus 
Christi Bay and Ba±n Bay on the west side of Padre Island.  
The non-potable and reuse water systems draw treated 
e¨uent from a box just upstream of the Parshall Flume.

Solids from the Clarifiers are removed by the RAS/WAS 
pumps in the RAS/WAS Pump Station.  Return Activated 
Sludge (RAS) is directed to the Aeration Basin Distribution 
Structure and the Waste Activated Sludge (WAS) is 
pumped to the Aerobic Digesters.  After digestion, solids 
are pumped into an e¨uent chamber and piped to the 
Solids Handling Building.  WAS is pumped to the belt filter 
press, mixed with polymer, and pressed to a cake.  The cake 
is disposed of by truck and landfilled.  The plant also has 
the ability to utilize sludge drying beds for solids handling, 
as a contingency.

The existing e¨uent discharge permit for the Whitecap 

WWTP expires on July 1, 2017.  The current permit limits 
are summarized here in Table 1-6.

Table 1-6 Permit Limits for Whitecap WWTP

E�uent Characteristic Daily Average

Discharge – Laguna Madre in Segment No. 2491 of the 
Bays & Estuaries

Flow 2.5 MGD (peak 2-hour flow 
= 7.5 MGD)

BOD5
20 mg/L (weekly – 30 
mg/L, max – 45 mg/L)

Total Suspended Solids 
(TSS)

20 mg/L (weekly – 30 
mg/L, max. – 45 mg/L)

Minimum Dissolved 
Oxygen 4 mg/L

Enterococci 35 MPN/100 mL (max. – 
104 MPN/100 mL)

1.1.2  Physical Condition Survey of Existing 
Plants and Major Pumping Stations
1.1.2.1  Physical Condition Survey Overview
The consulting team conducted a physical condition survey 
of the City’s six wastewater treatment facilities and two 
large wastewater lift stations.  The primary objective of 
the assessment was to confirm the physical condition of 
the primary assets and estimate the required sustaining 
capital requirements for each facility.

The Team had access to previous Assessment Reports, 
compiled by others, and the City of Corpus Christi Wastewater 
Capital Improvement Plan for 2015 to 2017. The Wastewater 
Department Business Plan and individual WWTP operating 
budgets, NPDES permits and Discharge Monitoring Reports 
(DMR) for 2014 and 2015 were also reviewed.  In addition, the 
Team leveraged its knowledge of the facilities, local conditions 
and relationships with equipment suppliers to evaluate and 
price the suggested improvements.

As part of the assessment, an Opinion of Probable Cost 
(OPC) was developed for each process area in each facility 
based on the Teams assessment on when those systems 
would need to be upgraded over the next 15-years.  These 
costs were derived from previous reports and the Teams 
understanding of the local market.  Where it was determined 
that improvements were planned by the City, but not yet 
under construction, the costs were included in the OPC.  
Where a construction contract had been issued by the 
City, the costs for the upgrades were not included in the 
physical condition survey cost summary.

The Williams and Woolridge Lift Stations were also 
inspected as part of this e�ort.  Both lift stations were 
constructed in 1981.  The Woolridge Lift Station recently 
added a stand-alone wet weather bypass pump to alleviate 
wet weather backups into neighboring homes.  The 



November 2016 Optimal Wastewater Treatment Con�guration 16

Williams Lift Station has not had any major improvements since being constructed. 

A review of the monthly National Pollution Discharge Elimination System (NPDES) Discharge Monitoring Report (DMR) 
for the years 2014 and 2015 indicated that the facilities have an excellent compliance record.  The percent of compliance was 
calculated using the number of permitted parameters and the frequency of the required testing.  Where continuous monitoring 
is required, it was not used in the calculation, but any exceedances were used.  Table 1-7 outlines the facilities compliance record.

Table 1-7 Monthly DMRs for 2014 and 2015

Facility

Compliance Record 2014 Compliance Record 2015
Percent 

Compliance Excursions Parameter(s)
Percent 

Compliance Excursions Parameter(s)

Allison WWTP 99.56% 9 Ammonia 99.90% 2 Ammonia, 
Enterococcus

Greenwood 
WWTP 99.84% 3 Enterococcus 99.64% 7 Enterococcus, 

Copper
Laguna Madre 
WWTP 100% 0  100.00% 0  

New Broadway 
WWTP 99.83% 4 Enterococcus 99.87% 3 Enterococcus, 

Max Flow
Oso WRP 99.96% 1 Enterococcus 100.00% 0  
Whitecap 
WWTP 99.88% 1 Enterococcus 99.76% 2 Enterococcus

It is a credit to the operating sta� at each facility that they have been able to keep the facilities running and in compliance 
with its NPDES permit over 99% of the time.